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Equipment
Brand Name
Model No.
FCCID
Standard
Operating Band

Applicant

Manufacturer(1)

Manufacturer(2)

Function

Project No: CB10610380

FCC Test Report

Metroling2.5 Outdoor 60GHz PTMP + 5GHz
IgniteNet

ML2.5-60-BF-18

HEDML2560

47 CFR FCC Part 15.407

5150 MHz — 5250 MHz
5725 MHz — 5850 MHz

Accton Technology Corporation
No. 1, Creation Rd. lll, Science-based Industrial Park
Hsin Chu 30077, Taiwan R.O.C.

Joy Technology (Shen Zhen) Co. Ltd
HengKeng Ind., Shangpai, Shangwu, Aiqun Rd., Shiyan
Town, Shenzhen 518108 China

Accton Technology Corporation
No. 1, Creation Rd. lll, Science-based Industrial Park
Hsin Chu 30077, Taiwan R.O.C.

[X] Outdoor: [ ] Indoor; [X] Fixed P2P
[] Client

The product sample received on Aug. 16, 2017 and completely tested on Oct. 14, 2017. We,
SPORTON, would like to declare that the tested sample has been evaluated in accordance with
the procedures given in ANSI C63.10-2013 and shown compliance with the applicable technical

standards.

The test results in this report apply exclusively to the tested model / sample. Without written
approval of SPORTON INTERNATIONAL INC., the test report shall not be reproduced except in

full.
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Summary of Test Result

Conformance Test Specifications

Report Ref. Std. i
Clause Clause Description Result
1.1.2 15.203 Antenna Requirement Complied
3.2 15.407(a) |Maximum Conducted Output Power Complied
3.2 15.407(a) |Peak Power Spectral Density Complied
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Revision History

Report No. Version Description Issued Date
FR791405-02 Rev. 01 Initial issue of report Oct. 25, 2017
Revising section 1.1.5 Table for Class I
FR791405-02 Rev. 02 Change to *Adding the point to multipoint | oy, 9 o918
function” from “Adding the point to point
function”.
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SPORTON LAB. FCC Test Report

Report No. : FR791405-02

1 General Description

1.1 Information

1.1.1 RF General Information

Frequency Range (MHz) IEEE Std. 802.11 Ch. Frequency (MHz) Channel Number
5150-5250 a, n (HT20), ac (VHT20) 5180-5240 36-48 [4]
5725-5850 5745-5825 149-165 [5]
5150-5250 n (HT40), ac (VHT40) 5190-5230 38-46 [2]
5725-5850 5755-5795 151-159 [2]
5150-5250 ac (VHT80) 5210 42 [1]
5725-5850 5775 155 [1]

Note 1:

modulation.

BWoch is the nominal channel bandwidth.
Nss-Min is the minimum number of spatial streams.
Nant is the number of outputs. e.g., 2(2,3) means have 2 outputs for port 2 and port 3. 2 means have 2
outputs for port 1 and port 2.
Note 2: This device contains transmitter 60GHz module FCC ID: HEDML60PRS4601
Note 3: WLAN and 60G work at the same time.

. 11a, HT20 and HT40 use a combination of OFDM-BPSK, QPSK, 16QAM, 64QAM modulation.
. VHT20, VHT40 and VHT80 use a combination of OFDM-BPSK, QPSK, 16QAM, 64QAM, 256QAM
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1.1.2 Antenna Information

Gain (dBi)
Ant. Brand Part Number Antenna Type Connector
Band1 | Band 4
1 Accton 120G00000176X Dish Antenna N/A 10.1 121
Note: Port 1 and Port 2 connect to Ant. 1
Port 1 and Port 2 can be used as transmitting/receiving antenna.
Port 1 and Port 2 could transmit/receive simultaneously.
1.1.3 Mode Test Duty Cycle
Mode DC DCF(dB) T(s) VBW(Hz) 2 1T
802.11a 0.968 0.141 2.068m 1k
802.11ac VHT20 0.987 0.057 n/a (DC>=0.98) | n/a (DC>=0.98)
802.11ac VHT40 0.968 0.141 2.433m 1k
802.11ac VHT80 0.941 0.264 1.153m 1k

1.1.4 EUT Operational Condition

EUT Power Type From PoE / DC 48V

Beamforming Function |[ ]| |With beamforming X | Without beamforming

1.1.5 Table for Class Il Change

This product is an extension of original one reported under Sporton project number: FR781526

Below is the table for the change of the product with respect to the original one.

Modifications Performance Checking

Adding a new set of the equipment, the detalil

information for this new set as below:

1. Adding a new equipment name: Metroling2.5
Outdoor 60GHz PTMP + 5GHz

2. Adding a new model name: ML2.5-60-BF-18

3. Containing a new 60G module (FCC ID:
HEDML60PRS4601).

4. Adding a new antenna which with the same type

Re-evaluated Maximum Conducted Output Power

and Peak Power Spectral Density limit.

and lower gain (Brand: Accton, P/N:
120G00000176X).
5. Adding the point to multipoint function.

Based on original output power to test above items.
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1.2 Testing Applied Standards

According to the specifications of the manufacturer, the EUT must comply with the requirements of the
following standards:

¢+ 47 CFRFCC Part 15

¢+ ANSI C63.10-2013

. FCC KDB 789033 D02 v01r04
. FCC KDB 644545 D03 vO1

. FCC KDB 662911 D01 v02r01
*

1.3 Testing Location Information

Testing Location

O |HWAYA ADD : No. 52, Hwa Ya 1st Rd., Kwei-Shan Hsiang, Tao Yuan Hsien, Taiwan, R.O.C.
TEL 1 886-3-327-3456 FAX : 886-3-318-0055
X |JHUBEI ADD : No.8, Lane 724, Bo-ai St., Jhubei City, HsinChu County 302, Taiwan, R.O.C.
TEL : 886-3-656-9065 FAX : 886-3-656-9085
Test Condition Test Site No. Test Engineer Test Environment Test Date
RF Conducted THO1-CB Ron Huang 22.6°C/62% Oct. 14, 2017

Test site Designation No. TW0006 with FCC
Test site registered number IC 4086D with Industry Canada.

1.4 Measurement Uncertainty

ISO/IEC 17025 requires that an estimate of the measurement uncertainties associated with the emissions test
results be included in the report. The measurement uncertainties given below are based on a 95% confidence
level (based on a coverage factor (k=2)

Test Items Uncertainty Remark
Output Power Measurement 1.33dB Confidence levels of 95%
Power Density Measurement 1.27 dB Confidence levels of 95%
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2 Test Configuration of EUT
21 Test Channel Mode

Mode Power Setting
802.11a_Nss1,(6Mbps)_2TX -
5180MHz 10.5
5200MHz 1
5240MHz 1
5745MHz 125
5785MHz 125
5825MHz 13
802.11ac VHT20_Nss1,(MCS0)_2TX -
5180MHz 1
5200MHz 11.5
5240MHz 1.5
5745MHz 13
5785MHz 12.5
5825MHz 13
802.11ac VHT40_Nss1,(MCS0)_2TX -
5190MHz 12.5
5230MHz 13
5755MHz 115
5795MHz 11.5
802.11ac VHT80_Nss1,(MCS0)_2TX -
5210MHz 12
5775MHz 12.5

Note: VHT20/VHT40 covers HT20/HT40, due to same modulation. The power setting for 802.11n HT20 and
HT40 are the same or lower than 802.11ac VHT20 and VHT40.
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2.2 The Worst Case Measurement Configuration

The Worst Case Mode for Following Conformance Tests

Tests Item Maximum Conducted Output Power
Peak Power Spectral Density

Test Condition Conducted measurement at transmit chains

The Worst Case Mode for Following Conformance Tests

Tests Item Simultaneous Transmission Analysis - Co-location RF Exposure Evaluation

Operating Mode

1 WLAN 5GHz + 60GHz

Refer to Sporton Test Report No.: FA791405-02 for Co-location RF Exposure Evaluation.

Note: 1. The EUT can only be used in Y axis.
2. The defines from manufacturer, "USB port" without any function, and it was performed test at the
load.
3. The test configuration and test modes written in this test report are designated by the applicant.

2.3 EUT Operation during Test

The EUT was programmed to be in continuously transmitting mode.

2.4 Accessories

Accessories

No. Eq'L‘lllpment Brand Name Model Name Rating
ame
Input: 100-240Vac, 50-60Hz, 0.55A
1 PoE GME GME241DA-480050G | 5n4t: 48vdc, 0.5A

Other

Power cable*1, Non-Shielded, 0.9m

2.5 Support Equipment

Support Equipment

No. Equipment Brand Name Model Name FCCID
1 NB DELL E4300 DoC
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3 Transmitter Test Result
3.1 Maximum Conducted Output Power

3.1.1 Maximum Conducted Output Power Limit

Maximum Conducted Output Power Limit

UNII Devices

Xl For the 5.15-5.25 GHz band:

= Qutdoor AP: the maximum conducted output power (Poy) shall not exceed the lesser of 1 W. If Grx
> 6 dBi, then Pgoy = 30 — (Grx — 6). e.i.r.p. at any elevation angle above 30 degrees < 125mW
[21dBm]

= |ndoor AP: the maximum conducted output power (Po.) shall not exceed the lesser of 1 W. If Grx >
6 dBi, then Poy = 30 — (G1x — 6)

= Point-to-point AP: the maximum conducted output power (Poy) shall not exceed the lesser of 1 W
If Grx > 23 dBi, then Pgy = 30 — (Grx — 23).

= Mobile or Portable Client: the maximum conducted output power (Poy) shall not exceed the lesser
of 250 mW. If G1x > 6 dBi, then Poy = 24 — (G1x — 6).

[] Forthe 5.25-5.35 GHz band, the maximum conducted output power (Po.) shall not exceed the lesser of
250 mW or 11 dBm + 10 log B, where B is the 26 dB emission bandwidth in MHz. If Grx > 6 dBi, then
Pout = 24 — (G7x — 6).

[] For the 5.47-5.725 GHz band, the maximum conducted output power (Poy) shall not exceed the lesser
of 250 mW or 11 dBm + 10 log B, where B is the 26 dB emission bandwidth in MHz. If Grx > 6 dBi, then
POut =24 — (GTX — 6)

Xl For the 5.725-5.85 GHz band:

= Point-to-multipoint systems (P2M): the maximum conducted output power (Poy) shall not exceed
the lesser of 1 W. If Grx > 6 dBi, then Py = 30 — (Gx — 6).

= Point-to-point systems (P2P): the maximum conducted output power (Poy) shall not exceed the
lesser of 1 W.

LE-LAN Devices

[] For the 5.15-5.25 GHz band, the maximum e.i.r.p. shall not exceed 200 mW or 10 + 10 log B, dBm,
whichever power is less. B is the 99% emission bandwidth in MHz.

For the 5.25-5.35 GHz band, the maximum e.i.r.p. shall not exceed 1.0 W or 17 + 10 log B, dBm,
whichever power is less. B is the 99% emission bandwidth in MHz

17 + 10 log B, dBm, whichever power is less. B is the 99% emission bandwidth in MHz

Ol
] For the 5.47-5.6 GHz band and 5.65-5.725 GHz band, the maximum e.i.r.p. shall not exceed 1.0 W or
[l Forthe 5.725-5.85 GHz band:

= Point-to-multipoint systems (P2M): the maximum conducted output power (Po,) shall not exceed
the lesser of 1 W. If Grx > 6 dBi, then Pgy = 30 — (G1x — 6).

= Point-to-point systems (P2P): the maximum conducted output power (Poy) shall not exceed the
lesser of 1 W.

Pout = maximum conducted output power in dBm,
G1x = the maximum transmitting antenna directional gain in dBi.
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3.1.2 Measuring Instruments

Refer a test equipment and calibration data table in this test report.

3.1.3 Test Procedures

Test Method

=  Maximum Conducted Output Power

Average over on/off periods with duty factor

[] Referas FCC KDB 789033, clause E Method SA-2 (spectral trace averaging).

[] Referas FCC KDB 789033, clause E Method SA-2 Alt. (RMS detection with slow sweep speed)

Wideband RF power meter and average over on/off periods with duty factor

X] Refer as FCC KDB 789033, clause E Method PM-G (using an RF average power meter).

= For conducted measurement.

= If the EUT supports multiple transmit chains using options given below:
Refer as FCC KDB 662911, In-band power measurements. Using the measure-and-sum
approach, measured all transmit ports individually. Sum the power (in linear power units e.g., mW)
of all ports for each individual sample and save them.

= |f multiple transmit chains, EIRP calculation could be following as methods:
Ptotal = P1 + F’2 oot Pn
(calculated in linear unit [mW] and transfer to log unit [dBm])
EIRPtotaI = Ptotal + DG

3.1.4 Test Setup

RF Output Power (Power Meter)

[ on
Power Meter

3.1.5 Test Result of Maximum Conducted Output Power

Refer as Appendix A
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3.2 Peak Power Spectral Density
3.2.1 Peak Power Spectral Density Limit

Peak Power Spectral Density Limit

UNII Devices
Xl For the 5.15-5.25 GHz band:

= Qutdoor AP: the peak power spectral density (PPSD) shall not exceed the lesser of 17dBm/MHz. If
GTX > 6 dBl, then POut =17 - (GTX - 6)

* Indoor AP: the peak power spectral density (PPSD) shall not exceed the lesser of 17dBm/MHz. If
Grx > 6 dBi, then Poy = 17 — (Grx — 6).

= Point-to-point AP: the peak power spectral density (PPSD) shall not exceed the lesser of
17dBm/MHz. If Grx > 23 dBi, then Poy = 17 — (GTX - 23)

= Mobile or Portable Client: the peak power spectral density (PPSD) < 11 dBm/MHz. If Gty > 6 dBi,
then PPSD= 11 — (G1x — 6)..

[] For the 5.25-5.35 GHz band, the peak power spectral density (PPSD) < 11 dBm/MHz. If Grx > 6 dBi,
then PPSD= 11 — (G1x — 6).

[] For the 5.47-5.725 GHz band, the peak power spectral density (PPSD) < 11 dBm/MHz. If Grx > 6 dBi,
then PPSD= 11 — (G1x — 6).

Xl For the 5.725-5.85 GHz band:

= Point-to-multipoint systems (P2M): the peak power spectral density (PPSD) < 30 dBm/500kHz. If
Grx > 6 dBi, then PPSD= 30 — (G1x — 6).

= Point-to-point systems (P2P): the peak power spectral density (PPSD) < 30 dBm/500kHz.
LE-LAN Devices

[] For the 5.15-5.25 GHz band, the peak power spectral density (PPSD) < 4 dBm/MHz and the e.i.r.p.
peak power spectral density (PPSD) < 10 dBm/MHz.

[] For the 5.25-5.35 GHz band, the peak power spectral density (PPSD) < 11 dBm/MHz and the e.i.r.p.
peak power spectral density (PPSD) < 17 dBm/MHz.

= e.i.r.p. greater than 200 mW shall comply with the following e.i.r.p. at different elevations, where 6
is the angle above the local horizontal plane (of the Earth) as shown below:
-13 dBW/MHz for 0° <68 < 8°; -13 - 0.716 (6-8) dBW/MHz for 8° < 8 < 40°
-35.9 - 1.22 (8-40) dBW/MHz for 40° < 8 < 45° ; -42 dBW/MHz for 6 > 45°

[] For the 5.47-5.6 GHz band and 5.65-5.725 GHz band, the peak power spectral density (PPSD) < 11
dBm/MHz and the e.i.r.p. peak power spectral density (PPSD) <17 dBm/MHz.

[]1 Forthe 5.725-5.85 GHz band:

= Point-to-multipoint systems (P2M): the peak power spectral density (PPSD) < 30 dBm/500kHz. If
Grx > 6 dBi, then PPSD= 30 — (G1x — 6).

= Point-to-point systems (P2P): the peak power spectral density (PPSD) < 30 dBm/500kHz.

PPSD = peak power spectral density that he same method as used to determine the conducted output
power shall be used to determine the power spectral density. And power spectral density in dBm/MHz
G1x = the maximum transmitting antenna directional gain in dBi.

3.2.2 Measuring Instruments

Refer a test equipment and calibration data table in this test report.
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3.2.3 Test Procedures

Test Method

Peak power spectral density procedures that the same method as used to determine the conducted
output power shall be used to determine the peak power spectral density and use the peak search
function on the spectrum analyzer to find the peak of the spectrum. For the peak power spectral density
shall be measured using below options:

[ Refer as FCC KDB 789033, F)5) power spectral density can be measured using resolution
bandwidths < 1 MHz provided that the results are integrated over 1 MHz bandwidth

[duty cycle = 98% or external video / power trigger]

X Referas FCC KDB 789033, clause E Method SA-1 (spectral trace averaging).

[] Referas FCC KDB 789033, clause E Method SA-1 Alt. (RMS detection with slow sweep speed)

duty cycle < 98% and average over on/off periods with duty factor

X] Refer as FCC KDB 789033, clause E Method SA-2 (spectral trace averaging).

[] Referas FCC KDB 789033, clause E Method SA-2 Alt. (RMS detection with slow sweep speed)

For conducted measurement.

= |f the EUT supports multiple transmit chains using options given below:

X] Option 1: Measure and sum the spectra across the outputs. Refer as FCC KDB 662911,
In-band power spectral density (PSD). Sample all transmit ports simultaneously using a
spectrum analyzer for each transmit port. Where the trace bin-by-bin of each transmit port
summing can be performed. (i.e., in the first spectral bin of output 1 is summed with that in the
first spectral bin of output 2 and that from the first spectral bin of output 3, and so on up to the
NTX output to obtain the value for the first frequency bin of the summed spectrum.). Add up
the amplitude (power) values for the different transmit chains and use this as the new data
trace.

[] Option 2: Measure and sum spectral maxima across the outputs. With this technique, spectra
are measured at each output of the device at the required resolution bandwidth. The
maximum value (peak) of each spectrum is determined. These maximum values are then
summed mathematically in linear power units across the outputs. These operations shall be
performed separately over frequency spans that have different out-of-band or spurious
emission limits,

[] Option 3: Measure and add 10 log(N) dB, where N is the number of transmit chains. Refer as
FCC KDB 662911, In-band power spectral density (PSD). Performed at each transmit chains
and each transmit chains shall be compared with the limit have been reduced with 10 log(N).
Or each transmit chains shall be add 10 log(N) to compared with the limit.

= | If multiple transmit chains, EIRP PPSD calculation could be following as methods:
PPSDyuta = PPSD, + PPSD; +... + PPSD,

(calculated in linear unit [mW] and transfer to log unit [dBm])

EIRPtOtal = PPSDtOtal + DG

3.2.4 Test Setup

Power Spectral Density

| e

Spectrum
Analyzer
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3.2.5 Test Result of Peak Power Spectral Density
Refer as Appendix B
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4 Test Equipment and Calibration Data

. L Calibration Calibration
Instrument Manufacturer | Model No. Serial No. Characteristics Remark
Date Due Date
Spectrum R&S FSV40 100979 OkHz~40GHz | Dec. 26, 2016 | Dec. 25, 2017 | Conducted
analyzer (THO1-CB)
Temp. and
- - Conducted
Humidity Ten Billion TTH-D3SP | TBN-931011 -30~100 degree | Jun. 02,2017 | Jun. 01, 2018 (THO1-CB)
Chamber
. . Conducted
RF Cable-high Woken RG402 High Cable-6 | 1 GHz — 26.5 GHz | Oct. 11, 2017 | Oct. 10, 2018
(THO1-CB)
. . Conducted
RF Cable-high Woken RG402 High Cable-7 | 1 GHz -26.5 GHz | Oct. 11, 2017 | Oct. 10, 2018
(THO1-CB)
) . Conducted
RF Cable-high Woken RG402 High Cable-8 | 1 GHz -26.5 GHz | Oct. 11, 2017 | Oct. 10, 2018
(THO1-CB)
Conducted
RF Cable-high Woken RG402 High Cable-9 | 1 GHz -26.5 GHz | Oct. 11, 2017 | Oct. 10, 2018
(THO1-CB)
Conducted
RF Cable-high Woken RG402 High Cable-10 | 1 GHz —26.5 GHz | Oct. 11,2017 | Oct. 10, 2018
(THO1-CB)
. Conducted
Power Sensor Agilent U2021XA MY53410001 50MHz~18GHz Nov. 22, 2016 | Nov. 21, 2017
(THO1-CB)
Note: Calibration Interval of instruments listed above is one year.
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Appendix A

Summary
Mode Total Power Total Power Eilzfe/;’tligrl\RSP()-" EﬁelzsstliE:]R;O-"
(dBm) w) (dBm) W)
5.15-5.25GHz
802.11a_Nss1,(6Mbps)_2TX 15.77 0.03776 25.87/9.26 0.38637/0.00843
802.11ac VHT20_Nss1,(MCS0)_2TX 16.01 0.03990 26.11/9.50 0.40832/0.00891
802.11ac VHT40_Nss1,(MCS0)_2TX 18.55 0.07161 28.65/12.04 0.73282/0.01599
802.11ac VHT80_Nss1,(MCS0)_2TX 16.89 0.04887 26.99/10.38 0.50003/0.01091
5.725-5.85GHz
802.11a_Nss1,(6Mbps)_2TX 15.88 0.03873 27.98 0.62806
802.11ac VHT20_Nss1,(MCS0)_2TX 15.93 0.03917 28.03 0.63533
802.11ac VHT40_Nss1,(MCS0)_2TX 15.46 0.03516 27.56 0.57016
802.11ac VHT80_Nss1,(MCS0)_2TX 15.90 0.03890 28.00 0.63096
SPORTON INTERNATIONAL INC. Page No. : 1of2
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SPORTON LAB. POWGI’ ReSUlt / P to M AppendiX A

Result
Directional
(()Gtﬁi[?ut | Erer | ERPLmit/
Mode Result Power) / Port 1 Port 2 Total Power | Power Limit EIRP» X EIRP _lelt-n
Gain. Elevation 30° | Elevation 30
Elevation 30°
(dBi) (dBm) (dBm) (dBm) (dBm) (dBm) (dBm)
802.11a_Nss1,(6Mbps)_2TX
5180MHz Pass 10.10/-6.51 13.38 11.00 15.36 25.90 25.46/8.85 36.00/21.00
5200MHz Pass 10.10/-6.51 13.82 11.36 15.77 25.90 25.87/9.26 36.00/21.00
5240MHz Pass 10.10/-6.51 13.29 11.00 15.30 25.90 25.40/8.79 36.00/21.00
5745MHz Pass 12.10 13.82 10.70 15.54 23.90 27.64 36.00
5785MHz Pass 12.10 14.14 11.08 15.88 23.90 27.98 36.00
5825MHz Pass 12.10 13.97 1121 15.82 23.90 27.92 36.00
802.11ac VHT20_Nss1,(MCS0)_2TX
5180MHz Pass 10.10/-6.51 13.38 11.38 15.50 25.90 25.60/8.99 36.00/21.00
5200MHz Pass 10.10/-6.51 14.00 11.69 16.01 25.90 26.11/9.50 36.00/21.00
5240MHz Pass 10.10/-6.51 13.83 11.23 15.73 25.90 25.83/9.22 36.00/21.00
5745MHz Pass 12.10 14.20 nn 15.93 23.90 28.03 36.00
5785MHz Pass 12.10 13.95 10.92 15.70 23.90 27.80 36.00
5825MHz Pass 12.10 13.90 11.24 15.78 23.90 27.88 36.00
802.11ac VHT40_Nss1,(MCS0)_2TX
5190MHz Pass 10.10/-6.51 16.32 14.08 18.35 25.90 28.45/11.84 36.00/21.00
5230MHz Pass 10.10/-6.51 16.66 14.04 18.55 25.90 28.65/12.04 | 36.00/21.00
5755MHz Pass 12.10 1371 10.67 15.46 23.90 27.56 36.00
5795MHz Pass 12.10 14.00 9.96 15.44 23.90 2754 36.00
802.11ac VHT80_Nss1,(MCS0)_2TX
5210MHz Pass 10.10/-6.51 14.82 12.68 16.89 25.90 26.99/10.38 36.00/21.00
5775MHz Pass 12.10 14.09 11.22 15.90 23.90 28.00 36.00
DG = Directional Gain; Port X = Port X output power
SPORTON INTERNATIONAL INC. Page No. : 20f2
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SPORTON LAB.

Power Result/Pto P

Appendix A

TEL : 886-3-327-3456
FAX : 886-3-327-0973

Summary
Mode Total Power Total Power
(dBm) W)
5.15-5.25GHz
802.11a_Nss1,(6Mbps)_2TX 15.77 0.03776
802.11ac VHT20_Nss1,(MCS0)_2TX 16.01 0.03990
802.11ac VHT40_Nss1,(MCS0)_2TX 18.55 0.07161
802.11ac VHT80_Nss1,(MCS0)_2TX 16.89 0.04887
5.725-5.85GHz
802.11a_Nss1,(6Mbps)_2TX 15.88 0.03873
802.11ac VHT20_Nss1,(MCS0)_2TX 15.93 0.03917
802.11ac VHT40_Nss1,(MCS0)_2TX 15.46 0.03516
802.11ac VHT80_Nss1,(MCS0)_2TX 15.90 0.03890
SPORTON INTERNATIONAL INC. Page No. : 1of2



SPORTON LAB. POWGI’ ReSUlt / P to P AppendiX A

Result

Mode Result DG Port 1 Port 2 Total Power Power Limit

(dBi) (dBm) (dBm) (dBm) (dBm)

802.11a_Nss1,(6Mbps)_2TX

5180MHz Pass 10.10 13.38 11.00 15.36 30.00
5200MHz Pass 10.10 13.82 11.36 16,77 30.00
5240MHz Pass 10.10 13.29 11.00 15.30 30.00
5745MHz Pass 12.10 13.82 10.70 15.54 30.00
5785MHz Pass 12.10 1414 11.08 15.88 30.00
5825MHz Pass 12.10 13.97 1121 15.82 30.00

802.11ac VHT20_Nss1,(MCS0)_2TX

5180MHz Pass 10.10 13.38 11.38 15.50 30.00
5200MHz Pass 10.10 14.00 11.69 16.01 30.00
5240MHz Pass 10.10 13.83 11.23 15.73 30.00
5745MHz Pass 12.10 14.20 111 15.93 30.00
5785MHz Pass 12.10 13.95 10.92 15.70 30.00
5825MHz Pass 12.10 13.90 11.24 15.78 30.00

802.11ac VHT40_Nss1,(MCS0)_2TX

5190MHz Pass 10.10 16.32 14.08 18.35 30.00
5230MHz Pass 10.10 16.66 14.04 18.55 30.00
5755MHz Pass 12.10 1371 10.67 15.46 30.00
5795MHz Pass 12.10 14.00 9.96 15.44 30.00

802.11ac VHT80_Nss1,(MCS0)_2TX

5210MHz Pass 10.10 14.82 12.68 16.89 30.00

5775MHz Pass 12.10 14.09 11.22 15.90 30.00

DG = Directional Gain; Port X = Port X output power

SPORTON INTERNATIONAL INC. Page No. : 2of2
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SPORTON LAB. PSD ReSUlt / P to M AppendiX B

Summary
Mode PD
(dBm/RBW)
5.15-5.25GHz

802.11a_Nss1,(6Mbps)_2TX 2.63

802.11ac VHT20_Nss1,(MCS0)_2TX 251

802.11ac VHT40_Nss1,(MCS0)_2TX 2.44

802.11ac VHT80_Nss1,(MCS0)_2TX 213

5.725-5.85GHz

802.11a_Nss1,(6Mbps)_2TX 1.36
802.11ac VHT20_Nss1,(MCS0)_2TX 0.98
802.11ac VHT40_Nss1,(MCS0)_2TX -2.08
802.11ac VHT80_Nss1,(MCS0)_2TX -4.62

RBW = 500kHz for 5.725-5.85GHz band / 1MHz for other band;

SPORTON INTERNATIONAL INC. Page No. : 1of8
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SPORTON LAB.

PSD Result/Pto M

Appendix B

Result
Mode Result DG Port1 Port 2 PD PD Limit
(dBi) (dBM/RBW) (dBmM/RBW) (dBmM/RBW) (dBmM/RBW)
802.11a_Nss1,(6Mbps)_2TX
5180MHz Pass 13.11 0.50 -1.73 2.52 9.89
5200MHz Pass 13.11 0.68 -1.55 2.63 9.89
5240MHz Pass 1311 0.45 -2.07 2.34 9.89
5745MHz Pass 15.11 0.73 -3.54 0.88 20.89
5785MHz Pass 15.11 -0.34 -3.22 1.36 20.89
5825MHz Pass 15.11 -0.57 -3.20 1.20 20.89
802.11ac VHT20_Nss1,(MCS0)_2TX
5180MHz Pass 13.11 0.48 -1.77 2.44 9.89
5200MHz Pass 1311 0.62 -1.79 251 9.89
5240MHz Pass 13.11 0.32 -2.29 2.21 9.89
5745MHz Pass 15.11 -0.65 -3.73 0.98 20.89
5785MHz Pass 15.11 -1.07 -3.83 0.67 20.89
5825MHz Pass 15.11 121 -3.62 0.68 20.89
802.11ac VHT40_Nss1,(MCS0)_2TX
5190MHz Pass 13.11 0.30 -1.74 2.30 9.89
5230MHz Pass 1311 0.65 -2.04 2.44 9.89
5755MHz Pass 1511 -3.69 -6.91 -2.08 20.89
5795MHz Pass 15.11 -3.73 -6.69 -2.09 20.89
802.11ac VHT80_Nss1,(MCS0)_2TX
5210MHz Pass 1311 -4.16 -6.35 213 9.89
5775MHz Pass 15.11 6.17 -9.59 -4.62 20.89

DG = Directional Gain; RBW = 500kHz for 5.725-5.85GHz band / 1MHz for other band;

PD = trace bin-by-bin of each transmits port summing can be performed maximum power density; Port X = Port X power density;

SPORTON INTERNATIONAL INC.
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SPORTON LAB. PSD ReSUlt / P to M AppendiX B

802.11a_Nss1,(6Mbps)_2TX PSD
5180MHz
rO'l Freg ][ 57 | Sum W ]
5.18GHz 0- Portl [
Span 5- Port 2 W
30MHz L J
RBW 7
1MHz =
VBW 20—
3MHz
Sweep Time ==
20ms -30-
Detector Type -35-
RMS -40-
45—
_50-

(A ! ! ' ' ' ' ! | 1 ! ' ! | [
51656 51686 517G 5172G 5174G 5176G 5178G 518G 5182G 5184G 5186G 5188G 519G 5.192G 51956

Sum PD Portl Port 2
(dBm/REW)  (dBm/REW)  (dBm/REW)  (dBm/REW)
252 252 0.50 173
802.11a_Nss1,(6Mbps)_2TX PSD
5200MHz
[[CnFreq | [ = | sem [~]
S5.2GHz 0 Portl [/
pan 5+
30MHz P2 |~
RBW A=
1MHz =
VEW 20+
3MH
SweepZTime =
20ms -30-
Detector Type -35-
RMS -40-
454
.50,

(I ! ! ! ' ! ' ! | ! ! ' ! | [
51856 51886 519G 5192G 5194G 5196G 5198G 5.2G 52026 5204G 52066 5.208G 521G 5.212G 5.215G

Sum FD Portl Port 2

(dBrm/RBW)  (dBm/REBW] (dBrm/RBW) (dBrm/RBW)

2683 263 068 -155

802.11a_Nss1,(6Mbps)_2TX PSD
5240MHz

Ch Freq 5- Sum [N
5.24GHz 0- Portl |/
Span 5o Port2 |
30MHz e | @ ]
REW )

1MHz ==

VBW 20

3MHz -

Sweep Time =

20ms =0

Detector Type 35|

RMS -40-
‘ T as-

50- ' | ' ! ' ' ! | | | | | | T
5.225G 52286 523G 5232G 5.234G 5.236G 5.238G 524G 5242G 5244G 5.246G 5.248G 525G 5.252G 5.255G

Sum PD Port1l Port 2

(dBrm/RBW)  (dBm/REW) (dBm/RBW) (dBm/RBW)

234 234 045 -2.07

SPORTON INTERNATIONAL INC. Page No. : 3o0of8
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SPORTON LAB. PSD ReSUlt / P to M AppendiX B

802.11a_Nss1,(6Mbps)_2TX PSD

5745MHz
Ch Freq 57 Sum [N
5.745GHz 0- Portl [~
Span 5
Port2 |/
20MHz A0- I J
’RBW—l 15—
500kHz
VBWY ==
3MHz =i
Sweep Time -30-
20ms -35-
Detector Type 40
RMS 45—
=50
33, ] ' | ' | | | | | . \ | \ | |
573G 5732G 5734G 5.736G 5738G 574G 5742G 5744G 5746G 5748G 575G 5752G 5.754G 5756G 5758G 576G
Sum PD Port1 Port 2
(dBm/REW) (dBm/RBW) (dBm/RBW) (dBm/RBW)
088 0.88 -0.73 -3.54

802.11a_Nss1,(6Mbps)_2TX PSD

5785MHz
Ch Freq 3- Sum [N
5.785GHz 0- Portl [
Span 5
Port2 |/

20MHz A0- e J
RBW 5.
500kHz
VBWY ==
3MHz =i
Sweep Time -30-
20ms -35-
Detector Type _40-
RMS 45—

=50 -]

-Ssil ] ] I ] | ] I ] ] 1 1 I ] 1 ]

577G 5772G 5774G 5776G 5778G 578G 5782G 5784G 5.786G 5788G 579G 5792G 5794G 5796G 5798G 5.8G
Sum FD Portl Port 2
(dBm/RBW) (dBm/RBW) (dBm/RBW) (dBm/RBW)
136 136 -0.34 -3.22

802.11a_Nss1,(6Mbps)_2TX PSD

5825MHz
Ch Freq 5- Sum [N
0-
5.825GHz Portl [
Span -5 Port2 |
20MHz 10- e J
RBW 5.
500kHz
VBW =F
3MHz =
Sweep Time -30-
20ms -35-
Detector Type 40
RMS 45+
_50-
-55-

| 1 1 ] 1 | ! i ! ! ! ! i ! ! [
581G 5812G 5814G 5.816G 5818G 582G 58226 5824G 5826G 5828G 583G 5.832G 5.834G 58366 5838G 534G

Sum PD Port1l Port 2
(dBrn/REW) (dBrn/RBW) (dBrn/RBW) (dBrn/RBW)
1.20 1.20 -0.57 -3.20
SPORTON INTERNATIONAL INC. Page No. : 40f8
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SPORTON LAB. PSD ReSUlt / P to M AppendiX B

802.11ac VHT20_Nss1,(MCS0)_2TX PSD
5180MHz
rO‘lFreq ][ 3- | Sum W ]
[s186Hz | 0- Portl [/
Span 5-
o | | P2 [N
RBW ==
W‘ -15-
VBW 20—
s?mhi:: Time ==
rms -30-|
Detector Type -35-
RMS -40-

45—

_50-

(A ! ! ' ' ' ' ! | 1 ! ' ! | [
51656 51686 517G 5172G 5174G 5176G 5178G 518G 5182G 5184G 5186G 5188G 519G 5.192G 51956

Sum FD Port1 Port 2
(dBm/REW) (dBm/RBW) (dBm/RBW) (dBm/RBW)
244 244 048 -177
802.11ac VHT20_Nss1,(MCS0)_2TX PSD
5200MHz
[[CnFreq | [ = | sem [~]
S5.2GHz 0 Portl [/
pan 5-
30MHz CPea |~
REW 104
IMHz =9
VBW 20~
3MH
SweepZTime =
20ms ==
Detector Type -35-
RMS -40-
45
-50-

(I ! ! ! ' ! ' ! | ! ! ' ! | [
51856 51886 519G 5192G 5194G 5196G 5198G 5.2G 52026 5204G 52066 5.208G 521G 5.212G 5.215G

Sum FD Portl Port 2

(dBm/RBW) (dBm/RBW) (dBm/RBW) (dBm/RBW)

251 251 062 -179

802.11ac VHT20_Nss1,(MCS0)_2TX PSD
5240MHz
[chFreq 1[5 I sum A7)
5.24GHz 0- Portl [/
pon 5 - Pot2 [
30MHz 104 L |
RBW )

1MHz ==

VB 20-

3MH

SweapZTime =

20ms =0

Detector Type 35|

RMS -40-
‘ T -

=50 i | i i i i | I | | | | | o
5.225G 52286 523G 5232G 5.234G 5.236G 5.238G 524G 5242G 5244G 5.246G 5.248G 525G 5.252G 5.255G

Sum PD Port1l Port 2

(dBm/RBW) | (dBr/RBW] | (dBm/RBW) | (dBrm/RBW)

21 221 032 -2.29

SPORTON INTERNATIONAL INC. Page No. : 50f8
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SPORTON LAB. PSD Result/Pto M

Appendix B

802.11ac VHT20_Nss1,(MCS0)_2TX PSD
5745MHz
rO‘lFreq ][ 57 [ Sum W ]
5.745GHz 0- Portl [
ipan =7 Port2 [~/
30MHz 10- L |
RBW =
500kHz
VBW =1
IMHz =
Sweep Time -30-
20ms -35-
Detector Type 40
RMS 45
.50,
55+ ! ! | ! | | | | | | | | | | |
5736 57326 5734G 57366 5738G 574G 57426 574G 57466 57486 575G 57526 5754G 57566 57586 576G
Sum PD Portl Port 2
(dBm/REW) | (dBm/RBW)  (dBm/RBW) | (dBm/REW)
098 098 065 373
802.11ac VHT20_Nss1,(MCS0)_2TX PSD
5785MHz
[enfreq 1 = [ sum [~ |
5.785GHz 0- Portl [/
ppan =7 Port2 [~/
20MHz A0- e J
RBW =
500kHz
VBW =15
IMHz =
Sweep Time -30-
20ms -35-
Detector Type _40-
RMS 45
.50_
-557I 1 1 I 1 I 1 I 1 1 1 1 I 1 1 1
571G 5772G 5J74G 5776G 5778G 578G 5782G 5.784G 57866 5788G 579G 57926 5794G 5796G 57986 586G
Sum PD Portl Port 2
(dBm/RBW) | (dBm/RBW)  (dBm/RBW) | (dBm/RBW)
067 067 107 383
802.11ac VHT20_Nss1,(MCS0) 2TX PSD
5825MHz
[chFreq 1[5 Csum A
5.825GH 07 Port1
Span : -5 ot ’z
30MHz 10- | Port2 ]_‘
RBW .
500kHz
VBW ==
3MHz =
Sweep Time -30-
20ms -35-|
Detector Type 40
RMS 45
‘ -50-
55— | | | | | ] | ] | ! ] | ] ] |
5816 58126 5814G 58166 5818G 582G 5822G 5824G 5.826G 5828G 583G 58326 583G 583G 58386 584G
Sum PD Portl Port 2
(dBm/REW) | (dBm/RBW)  (dBm/REW) | (dBm/REW)
068 068 1n -362
SPORTON INTERNATIONAL INC. Page No. : 60f8
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SPORTON LAB. PSD ReSUlt / P to M AppendiX B

802.11ac VHT40_Nss1,(MCS0)_2TX PSD
5190MHz
[ Ch Freq ][ 3- | Sum W ]
5.19GHz 0+ Portl [
Span 5-
o | | Port2 [~ |
RBW ==
e ||| 25
VBW 20—
s?mhi:: Time ==
20ms -30-
Detector Type -35-
RMS -40-
45—
_50-

1 | ! ' | ! ! ' ' | ! 1 !
516G 5165G 517G 51756 518G 5185G 519G 51956 5.2G 5.205G 516G 5.215G 522G

Sum FD Port1 Port 2
(dBm/REW) (dBm/RBW) (dBm/RBW) (dBm/RBW)
230 2.30 0.30 -1.74
802.11ac VHT40_Nss1,(MCS0)_2TX PSD
5230MHz
[enfreq 1 = | sm ]
5.23GHz 0- Portl [
Span 5-
vz | | o2 [~/
REW 104
IMHz =9
VBW 204
3MH
SweepZTime =
20ms ==
Detector Type -35-
RMS -40-
45
-50-

! ! ! 1 | ! ! ! [ | ! | !
52G 5.205G 521G 5.215G 522G 5.225G 523G 5.235G 524G 5.245G 5.25G 5.255G 526G

Sum PD Portl Port2

(dBm/RBW) | (dBrm/RBW) | (dBm/REW)  (dBm/RBW)

244 244 055 204
802.11ac VHT40_Nss1,(MCS0) 2TX PSD
5755MHz
[chFreq 1 o I sum A7)
5.755GHz -5 Portl [/
pan -10- Port2 [
60MHz e J
REW il

500kHz -20-

VBW 25

3MH

SweapZTime <

20ms 357

Detector Type -40-

RMS 45—
‘ C -

.55_

1 ! ! ! | ! | ! ! | ! ! !
525G 513G 5.735G 5.74G 5.745G 5.75G 5.7556 576G 5.765G 5.7iG 5.775G 5.78G 5.785G

Sum PD Port1l Port 2
(dBrn/REW) (dBrn/RBW) (dBrn/RBW) (dBrn/RBW)
-2.08 -2.08 -3.69 -6.91
SPORTON INTERNATIONAL INC. Page No. : 7o0f8
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SPORTON LAB. PSD ReSUlt / P to M AppendiX B

802.11ac VHT40_Nss1,(MCS0)_2TX PSD
5795MHz
rO‘lFreq ][ 0- | Sum W ]
SS.?SSGHZ 5 - Portl [
=D -10- ort
ngtz . | Port2 N J
500kHz 20
VEW 25|
s?mhi:: Time ==
20ms 35
Detector Type -40-
RMS 45+
50—
55|

1 ! ' ! | ! ' 1 ' | ' | '
57656 571G 5.775G 578G 5.785G 579G 5.795G 586G 5.805G 5816 5.815G 582G 5.825G

Sum PD Port1 Port 2
(dBm/REW) (dBm/RBW) (dBm/RBW) (dBm/RBW)
-2.09 -2.09 -3.73 -6.69
802.11ac VHT80_Nss1,(MCS0)_2TX PSD
5210MHz
[enfreq 1[0 | sm ]
5.21GHz -5- Portl [
Span
ook | -10- | P2 [N
REW -15-|
1MHz 20~
VBW
3MHz =i
Sweep Time 30-
20ms
Detector Type =
RMS -40-
_45-]
-50-

! ! ! ! | ! | | ! | ! | !
515G 516G 517G 518G 519G 5.2G 521G 522G 523G 524G 5.25G 5.26G 527G

Sum PD Portl Port 2

(dBm/RBW) | (dBm/RBW)  (dBm/RBW) | (dBm/RBW)

213 213 -416 635

802.11ac VHT80_Nss1,(MCS0)_2TX PSD
5775MHz
[chFreq 1 o I sum A7)
5.775GHz -5 Portl [/
Span 10+

120MHz | Port2 W‘
REW il

500kHz -20-

VBW 25

3MH

SweapZTime <

20ms =5=

Detector Type -40-

RMS -45-|
‘ © -

555 | | | | | | | | ! | L
57156 5736 5746 5756 576G 5776 578G 579G 586 5816 582G 5.8356

Sum PD Portl Port 2

(dBm/REW) | (dBm/RBW)  (dBm/REW) | (dBm/REW)

-4.62 -462 617 9.59

SPORTON INTERNATIONAL INC. Page No. : 80f8
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SPORTON LAB. PSD ReSUlt / P to P AppendiX B

Summary
Mode PD
(dBm/RBW)
5.15-5.25GHz

802.11a_Nss1,(6Mbps)_2TX 2.63

802.11ac VHT20_Nss1,(MCS0)_2TX 251

802.11ac VHT40_Nss1,(MCS0)_2TX 2.44

802.11ac VHT80_Nss1,(MCS0)_2TX 213

5.725-5.85GHz

802.11a_Nss1,(6Mbps)_2TX 1.36
802.11ac VHT20_Nss1,(MCS0)_2TX 0.98
802.11ac VHT40_Nss1,(MCS0)_2TX -2.08
802.11ac VHT80_Nss1,(MCS0)_2TX -4.62

RBW = 500kHz for 5.725-5.85GHz band / 1MHz for other band;

SPORTON INTERNATIONAL INC. Page No. : 1of8
TEL : 886-3-327-3456
FAX : 886-3-327-0973



SPORTON LAB. PSD ReSUlt / P to P AppendiX B

Result

Mode Result DG Port 1 Port 2 PD PD Limit

(dBi) (dBm/RBW) (dBm/RBW) (dBm/RBW) (dBm/RBW)

802.11a_Nss1,(6Mbps)_2TX

5180MHz Pass 1311 0.50 -1.73 2.52 17.00
5200MHz Pass 13.11 0.68 -1.55 2.63 17.00
5240MHz Pass 1311 0.45 -2.07 2.34 17.00
5745MHz Pass 15.11 0.73 -3.54 0.88 30.00
5785MHz Pass 15.11 -0.34 -3.22 1.36 30.00
5825MHz Pass 1511 -0.57 -3.20 1.20 30.00

802.11ac VHT20_Nss1,(MCS0)_2TX

5180MHz Pass 1311 0.48 -1.77 2.44 17.00
5200MHz Pass 1311 0.62 -1.79 251 17.00
5240MHz Pass 1311 0.32 -2.29 221 17.00
5745MHz Pass 15.11 -0.65 -3.73 0.98 30.00
5785MHz Pass 15.11 -1.07 -3.83 0.67 30.00
5825MHz Pass 1511 -1.21 -3.62 0.68 30.00

802.11ac VHT40_Nss1,(MCS0)_2TX

5190MHz Pass 13.11 0.30 -1.74 2.30 17.00
5230MHz Pass 1311 0.65 -2.04 2.44 17.00
5755MHz Pass 1511 -3.69 -6.91 -2.08 30.00
5795MHz Pass 15.11 -3.73 -6.69 -2.09 30.00

802.11ac VHT80_Nss1,(MCS0)_2TX

5210MHz Pass 1311 -4.16 -6.35 2,13 17.00

5775MHz Pass 15.11 -6.17 -9.59 -4.62 30.00

DG = Directional Gain; RBW = 500kHz for 5.725-5.85GHz band / 1MHz for other band,;
PD = trace bin-by-bin of each transmits port summing can be performed maximum power density; Port X = Port X power density;
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SPORTON LAB. PSD ReSUlt / P to P AppendiX B

802.11a_Nss1,(6Mbps)_2TX PSD
5180MHz
rO'l Freg ][ 57 | Sum W ]
5.18GHz 0- Portl [
Span 5- Port 2 W
30MHz L J
RBW 7
1MHz =
VBW 20—
3MHz
Sweep Time ==
20ms -30-
Detector Type -35-
RMS -40-
45—
_50-

(A ! ! ' ' ' ' ! | 1 ! ' ! | [
51656 51686 517G 5172G 5174G 5176G 5178G 518G 5182G 5184G 5186G 5188G 519G 5.192G 51956

Sum PD Portl Port 2
(dBm/REW)  (dBm/REW)  (dBm/REW)  (dBm/REW)
252 252 0.50 173
802.11a_Nss1,(6Mbps)_2TX PSD
5200MHz
[[CnFreq | [ = | sem [~]
S5.2GHz 0 Portl [/
pan 5+
30MHz P2 |~
RBW A=
1MHz =
VEW 20+
3MH
SweepZTime =
20ms -30-
Detector Type -35-
RMS -40-
454
.50,

(I ! ! ! ' ! ' ! | ! ! ' ! | [
51856 51886 519G 5192G 5194G 5196G 5198G 5.2G 52026 5204G 52066 5.208G 521G 5.212G 5.215G

Sum FD Portl Port 2

(dBrm/RBW)  (dBm/REBW] (dBrm/RBW) (dBrm/RBW)

2683 263 068 -155

802.11a_Nss1,(6Mbps)_2TX PSD
5240MHz

Ch Freq 5- Sum [N
5.24GHz 0- Portl |/
Span 5o Port2 |
30MHz e | @ ]
REW )

1MHz ==

VBW 20

3MHz -

Sweep Time =

20ms =0

Detector Type 35|

RMS -40-
‘ T as-

50- ' | ' ! ' ' ! | | | | | | T
5.225G 52286 523G 5232G 5.234G 5.236G 5.238G 524G 5242G 5244G 5.246G 5.248G 525G 5.252G 5.255G

Sum PD Port1l Port 2

(dBrm/RBW)  (dBm/REW) (dBm/RBW) (dBm/RBW)

234 234 045 -2.07
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SPORTON LAB. PSD ReSUlt / P to P AppendiX B

802.11a_Nss1,(6Mbps)_2TX PSD

5745MHz
Ch Freq 57 Sum [N
5.745GHz 0- Portl [~
Span 5
Port2 |/
20MHz A0- I J
’RBW—l 15—
500kHz
VBWY ==
3MHz =i
Sweep Time -30-
20ms -35-
Detector Type 40
RMS 45—
=50
33, ] ' | ' | | | | | . \ | \ | |
573G 5732G 5734G 5.736G 5738G 574G 5742G 5744G 5746G 5748G 575G 5752G 5.754G 5756G 5758G 576G
Sum PD Port1 Port 2
(dBm/REW) (dBm/RBW) (dBm/RBW) (dBm/RBW)
088 0.88 -0.73 -3.54

802.11a_Nss1,(6Mbps)_2TX PSD

5785MHz
Ch Freq 3- Sum [N
5.785GHz 0- Portl [
Span 5
Port2 |/

20MHz A0- e J
RBW 5.
500kHz
VBWY ==
3MHz =i
Sweep Time -30-
20ms -35-
Detector Type _40-
RMS 45—

=50 -]

-Ssil ] ] I ] | ] I ] ] 1 1 I ] 1 ]

577G 5772G 5774G 5776G 5778G 578G 5782G 5784G 5.786G 5788G 579G 5792G 5794G 5796G 5798G 5.8G
Sum FD Portl Port 2
(dBm/RBW) (dBm/RBW) (dBm/RBW) (dBm/RBW)
136 136 -0.34 -3.22

802.11a_Nss1,(6Mbps)_2TX PSD

5825MHz
Ch Freq 5- Sum [N
0-
5.825GHz Portl [
Span -5 Port2 |
20MHz 10- e J
RBW 5.
500kHz
VBW =F
3MHz =
Sweep Time -30-
20ms -35-
Detector Type 40
RMS 45+
_50-
-55-

| 1 1 ] 1 | ! i ! ! ! ! i ! ! [
581G 5812G 5814G 5.816G 5818G 582G 58226 5824G 5826G 5828G 583G 5.832G 5.834G 58366 5838G 534G

Sum PD Port1l Port 2
(dBrn/REW) (dBrn/RBW) (dBrn/RBW) (dBrn/RBW)
1.20 1.20 -0.57 -3.20
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SPORTON LAB. PSD ReSUlt / P to P AppendiX B

802.11ac VHT20_Nss1,(MCS0)_2TX PSD
5180MHz
rO‘lFreq ][ 3- | Sum W ]
[s186Hz | 0- Portl [/
Span 5-
o | | P2 [N
RBW ==
W‘ -15-
VBW 20—
s?mhi:: Time ==
rms -30-|
Detector Type -35-
RMS -40-

45—

_50-

(A ! ! ' ' ' ' ! | 1 ! ' ! | [
51656 51686 517G 5172G 5174G 5176G 5178G 518G 5182G 5184G 5186G 5188G 519G 5.192G 51956

Sum FD Port1 Port 2
(dBm/REW) (dBm/RBW) (dBm/RBW) (dBm/RBW)
244 244 048 -177
802.11ac VHT20_Nss1,(MCS0)_2TX PSD
5200MHz
[[CnFreq | [ = | sem [~]
S5.2GHz 0 Portl [/
pan 5-
30MHz CPea |~
REW 104
IMHz =9
VBW 20~
3MH
SweepZTime =
20ms ==
Detector Type -35-
RMS -40-
45
-50-

(I ! ! ! ' ! ' ! | ! ! ' ! | [
51856 51886 519G 5192G 5194G 5196G 5198G 5.2G 52026 5204G 52066 5.208G 521G 5.212G 5.215G

Sum FD Portl Port 2

(dBm/RBW) (dBm/RBW) (dBm/RBW) (dBm/RBW)

251 251 062 -179

802.11ac VHT20_Nss1,(MCS0)_2TX PSD
5240MHz
[chFreq 1[5 I sum A7)
5.24GHz 0- Portl [/
pon 5 - Pot2 [
30MHz 104 L |
RBW )

1MHz ==

VB 20-

3MH

SweapZTime =

20ms =0

Detector Type 35|

RMS -40-
‘ T -

=50 i | i i i i | I | | | | | o
5.225G 52286 523G 5232G 5.234G 5.236G 5.238G 524G 5242G 5244G 5.246G 5.248G 525G 5.252G 5.255G

Sum PD Port1l Port 2

(dBm/RBW) | (dBr/RBW] | (dBm/RBW) | (dBrm/RBW)

21 221 032 -2.29
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SPORTON LAB. PSD Result/Pto P

Appendix B

802.11ac VHT20_Nss1,(MCS0)_2TX PSD
5745MHz
rO‘lFreq ][ 57 [ Sum W ]
5.745GHz 0- Portl [
ipan =7 Port2 [~/
30MHz 10- L |
RBW =
500kHz
VBW =1
IMHz =
Sweep Time -30-
20ms -35-
Detector Type 40
RMS 45
.50,
55+ ! ! | ! | | | | | | | | | | |
5736 57326 5734G 57366 5738G 574G 57426 574G 57466 57486 575G 57526 5754G 57566 57586 576G
Sum PD Portl Port 2
(dBm/REW) | (dBm/RBW)  (dBm/RBW) | (dBm/REW)
098 098 065 373
802.11ac VHT20_Nss1,(MCS0)_2TX PSD
5785MHz
[enfreq 1 = [ sum [~ |
5.785GHz 0- Portl [/
ppan =7 Port2 [~/
20MHz A0- e J
RBW =
500kHz
VBW =15
IMHz =
Sweep Time -30-
20ms -35-
Detector Type _40-
RMS 45
.50_
-557I 1 1 I 1 I 1 I 1 1 1 1 I 1 1 1
571G 5772G 5J74G 5776G 5778G 578G 5782G 5.784G 57866 5788G 579G 57926 5794G 5796G 57986 586G
Sum PD Portl Port 2
(dBm/RBW) | (dBm/RBW)  (dBm/RBW) | (dBm/RBW)
067 067 107 383
802.11ac VHT20_Nss1,(MCS0) 2TX PSD
5825MHz
[chFreq 1[5 Csum A
5.825GH 07 Port1
Span : -5 ot ’z
30MHz 10- | Port2 ]_‘
RBW .
500kHz
VBW ==
3MHz =
Sweep Time -30-
20ms -35-|
Detector Type 40
RMS 45
‘ -50-
55— | | | | | ] | ] | ! ] | ] ] |
5816 58126 5814G 58166 5818G 582G 5822G 5824G 5.826G 5828G 583G 58326 583G 583G 58386 584G
Sum PD Portl Port 2
(dBm/REW) | (dBm/RBW)  (dBm/REW) | (dBm/REW)
068 068 1n -362
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SPORTON LAB. PSD ReSUlt / P to P AppendiX B

802.11ac VHT40_Nss1,(MCS0)_2TX PSD
5190MHz
[ Ch Freq ][ 3- | Sum W ]
5.19GHz 0+ Portl [
Span 5-
o | | Port2 [~ |
RBW ==
e ||| 25
VBW 20—
s?mhi:: Time ==
20ms -30-
Detector Type -35-
RMS -40-
45—
_50-

1 | ! ' | ! ! ' ' | ! 1 !
516G 5165G 517G 51756 518G 5185G 519G 51956 5.2G 5.205G 516G 5.215G 522G

Sum FD Port1 Port 2
(dBm/REW) (dBm/RBW) (dBm/RBW) (dBm/RBW)
230 2.30 0.30 -1.74
802.11ac VHT40_Nss1,(MCS0)_2TX PSD
5230MHz
[enfreq 1 = | sm ]
5.23GHz 0- Portl [
Span 5-
vz | | o2 [~/
REW 104
IMHz =9
VBW 204
3MH
SweepZTime =
20ms ==
Detector Type -35-
RMS -40-
45
-50-

! ! ! 1 | ! ! ! [ | ! | !
52G 5.205G 521G 5.215G 522G 5.225G 523G 5.235G 524G 5.245G 5.25G 5.255G 526G

Sum PD Portl Port2

(dBm/RBW) | (dBrm/RBW) | (dBm/REW)  (dBm/RBW)

244 244 055 204
802.11ac VHT40_Nss1,(MCS0) 2TX PSD
5755MHz
[chFreq 1 o I sum A7)
5.755GHz -5 Portl [/
pan -10- Port2 [
60MHz e J
REW il

500kHz -20-

VBW 25

3MH

SweapZTime <

20ms 357

Detector Type -40-

RMS 45—
‘ C -

.55_

1 ! ! ! | ! | ! ! | ! ! !
525G 513G 5.735G 5.74G 5.745G 5.75G 5.7556 576G 5.765G 5.7iG 5.775G 5.78G 5.785G

Sum PD Port1l Port 2
(dBrn/REW) (dBrn/RBW) (dBrn/RBW) (dBrn/RBW)
-2.08 -2.08 -3.69 -6.91
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SPORTON LAB. PSD ReSUlt / P to P AppendiX B

802.11ac VHT40_Nss1,(MCS0)_2TX PSD
5795MHz
rO‘lFreq ][ 0- | Sum W ]
SS.?SSGHZ 5 - Portl [
=D -10- ort
ngtz . | Port2 N J
500kHz 20
VEW 25|
s?mhi:: Time ==
20ms 35
Detector Type -40-
RMS 45+
50—
55|

1 ! ' ! | ! ' 1 ' | ' | '
57656 571G 5.775G 578G 5.785G 579G 5.795G 586G 5.805G 5816 5.815G 582G 5.825G

Sum PD Port1 Port 2
(dBm/REW) (dBm/RBW) (dBm/RBW) (dBm/RBW)
-2.09 -2.09 -3.73 -6.69
802.11ac VHT80_Nss1,(MCS0)_2TX PSD
5210MHz
[enfreq 1[0 | sm ]
5.21GHz -5- Portl [
Span
ook | -10- | P2 [N
REW -15-|
1MHz 20~
VBW
3MHz =i
Sweep Time 30-
20ms
Detector Type =
RMS -40-
_45-]
-50-

! ! ! ! | ! | | ! | ! | !
515G 516G 517G 518G 519G 5.2G 521G 522G 523G 524G 5.25G 5.26G 527G

Sum PD Portl Port 2

(dBm/RBW) | (dBm/RBW)  (dBm/RBW) | (dBm/RBW)

213 213 -416 635

802.11ac VHT80_Nss1,(MCS0)_2TX PSD
5775MHz
[chFreq 1 o I sum A7)
5.775GHz -5 Portl [/
Span 10+

120MHz | Port2 W‘
REW il

500kHz -20-

VBW 25

3MH

SweapZTime <

20ms =5=

Detector Type -40-

RMS -45-|
‘ © -

555 | | | | | | | | ! | L
57156 5736 5746 5756 576G 5776 578G 579G 586 5816 582G 5.8356

Sum PD Portl Port 2

(dBm/REW) | (dBm/RBW)  (dBm/REW) | (dBm/REW)

-4.62 -462 617 9.59
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